
 

 

 

               

Town of Petrolia 

Wastewater Treatment Plant 
 
 
 
 
 
 
 

 

 

 

2021 Annual Report of Operations 
 

 

 

 

 

 

 

Managed, Operated, and Maintained by 
 

 

 
 

 

 

 

 
 
 
 
 
 



 

 

 
 
March 2022 
 
 
Ontario Ministry of the Environment, Conservation and Parks  
1094 London Road, 
Sarnia, Ontario. 
 
 
 
Dear MECP District Manager:  
 
On behalf of the Corporation of the Town of Petrolia, in Lambton County, Jacobs (OMI) is pleased to 
submit to you the annual operating report for the Town of Petrolia, Wastewater Treatment Plant.  
Please feel free to contact the undersigned if you have any questions regarding this report.   
 
 
 
 
 
Respectfully submitted, 
 

 

 

Joe Bloomfield 

 - Project Manager 

 

cc:  Mike Thompson, Manager of Operations, Town of Petrolia 

       Cathy Culnan, Operator II, Jacobs 

       Rick Marsh, Area Manager, Jacobs  

 

 

 

 

 



 

 

Introduction 

The Town of Petrolia has constructed a new Wastewater Treatment Plant in 2016/2017. The WWTP is 

classified as a Class three (3) treatment with a Class two (2) collection system. OMI (Jacobs) is the 

Operating Authority for the treatment plant and the collection system pump stations, on behalf of The 

Town of Petrolia.  

 

OMI (Jacobs) commenced operations of the new plant July/2017. 

 

The system operates under ECA # 5159-AJFKCP, issued Aug 3, 2017. 

 

The Total Influent flow to the plant for 2021 was approximately 635,698 m3 which is an annual daily 

average of 1,742 m3/day or approximately 33% of capacity (2020 - 630,595 m3)  

 

The plant’s design capacity is an average daily flow of 5,263 m3/day and a peak flow rate capacity of 

21,050 m3/day. 

 

The WWTP has a back-up power generator on-site which operates the treatment plant and main 

pumping station during power fail emergencies.  

 

The MECP performed an inspection of the WWTP on July 10th, 2019 

 

Benthic sampling of Bear Creek was performed in June/2017, June/2018 and June/2019. After 
reviewing three (3) consecutive year results, the MECP had concluded the results show no additional 
water impairment and the monitoring requirement for Benthic sampling of Bear Creek has been 
terminated.    
 

Plant processes: 

 

Headworks:  

Two (2) Mechanical Multi Rake Bar Screens, one (1) Manual Bar Screen, Washer/Compactor 

Conveyor, Influent Channel Aeration c/w PD Blower, Vortex Grit Separator, Grit pump, Grit classifier, 

Disposal bin, Partial Flume c/w Flow Meter 

 

Secondary Treatment:  

Two (2) Aeration tanks c/w Fine Bubble Diffusers and Submersible Mixers (Anoxic zone only), two (2) 

Secondary Clarifiers c/w Chain and Flight Cross Collectors, three (3) Blowers, three (3) RAS/WAS 

pumps, one (1) Scum pump, two (2) Alum Dosing pumps 

 

Tertiary Treatment:  

Two (2) Disk Filters, UV Disinfection System 

 

 

 



 

 

Digestion:  

Two (2) Aerobic Digesters in retrofitted existing Clarifier’s c/w Fine Bubble Diffusers, Two (2) PD 

Blowers, Two (2) Sludge Transfer pumps, One (1) Supernatant pump 

 

Lagoon: 

Two (2) lagoons with a joint cross connection pumping station which returns supernatant back to the 

plant’s headworks for further treatment. This pump station houses one (1) pump  

 

Leachate:  

The Corporation of the Town of Petrolia has entered into an agreement with Waste Management 

Canada to receive and treat leachate from the Petrolia Waste Management site located on Oil Heritage 

Road. The leachate enters the system through a forcemain which starts at the Waste Management site 

and continues north along Oil Heritage Road to Petrolia Line. It is then deposited into the collection 

system in the manhole, located at the corner of Petrolia Line and Oil Heritage Road.  

The maximum volume of leachate accepted at the WWTP is limited to 100 m3 per/day. The volume of 

leachate flow that enters the system is tracked through a flowmeter maintained by Waste Management. 

Each month OMI and the Town of Petrolia receives a flow volume report.  

The total 2021 leachate flow that the WWTP received is 5,620 Liters. (2020: 8,967)  

 

Grab samples of Leachate is collected quarterly: Jan 4th, April 12th, July 13th, Oct 5th  

The sample is sent to SGS Laboratories and analyzed for the parameters: BOD5 and TKN 

The Operator performs an on-site analysis of the: pH, Temperature and Reactive Phosphorous.  

Operators collect the leachate samples at the receiving point in the collection system. 

 

RAW Influent: 

Main pump station receives all the raw sewage flow from the other pump stations and the gravity feed 

sewer system. It is then pumped directly to the WWTP. 

 

A 24-hour composite sample of RAW sewage is collected weekly and analyzed for BOD5, TSS, TKN, 

Total Phosphorous and Alkalinity. The Operator performs the on-site analysis of the: pH and 

Temperature 

 

Historically the Influent flow rates increase during storms/heavy rain events and during the spring 

melting/run-off. Also, there will be a slight increase due to the new residential and industrial builds 

within the Municipality. The WWTP adds Sodium Bicarbonate on an as needed basis to maintain pH 

levels within compliance parameters.  

 

Phosphorous and solids removal is achieved by the addition of aluminum sulphate (alum) from two (2) 

metering pumps which deposits the alum directly into a combined receiving channel at the end of the 

aeration tank. The alum is stored indoors in a 20,000 Litre tank.  

 

The total amount of Alum used for 2021 was 54, 416 Liters.  (2020: 60,357) 

 

 



 

 

Final Effluent: 

The treated Effluent discharges through an outfall pipe into Bear Creek.   
 
A 24-hour composite sample of the Final Effluent is collected weekly and analyzed for CBOD5, TSS,  
Total Phosphorous, Alkalinity, Nitrate, Nitrite, Ammonia and E-coli.  
 

The Operator performs an on-site analysis of the: pH, Temperature and Reactive Phosphorous. 

 

The new plant design does not include an Effluent flow meter. The Effluent flow data is interpreted by a 

virtual flow meter. This is comprised of taking the Influent flow minus any wasting that has occurred and 

then this result is to be the Final Effluent flow. 

 
In the new ECA # 5159-AJFKCP, Section 7-1 (d) issued Aug/2017 it states the UV lights are to be 
operational year-round. In an email dated May 9th/2018, the MECP has approved the UV to be 
operated seasonally from April 1st to November 30th  
 
Overall, as a Best Management Practice alum dosing is 10% in the winter and this rises to 12% 
throughout the warmer months, therefore increasing the efficiency of the Phosphorous removal in the 
treatment process before it becomes a Design Objective non-conformance. Also, phosphorus levels 
may increase slightly when Supernatant from Lagoon is decanted back to the WWTP 
 

Parameter Design Objective Design Limit 

CBOD5 5 mg/L  (26.3 kg/d) 10 mg/L   (52.6  kg/d) 

TSS 5 mg/L   (26.3 kg/d)  10 mg/L   (52.6  kg/d) 

Total Phos 0.37 mg/L  (1.9 kg/d) 0.74 mg/L  (3.9 kg/d) 

TAN 2.0 mg/L  (10.5 kg/d)  (May 1 – Nov 30) 3.0 mg/L  (15.8  kg/d)  (May 1 – Nov 30) 

TAN 4.0 mg/L  (21.0 kg/d)  (Dec 1 – April 30) 6.0 mg/L  (31.6  kg/d)  (Dec 1 – April 30) 

pH 6.5 – 8.5 inclusive at all times   6.0 – 9.5 inclusive at all times   

E-Coli 150 organisms per 100 mL 200 organisms per 100 mL 

 

 

Effluent Limit Parameters Non-Compliance: 

August 24th compliance sample for the parameter pH was 5.95. Flow was diverted to onsite lagoons. 

Sodium Bicarbonate was added, and pH monitored. Aug 30th the final effluent had returned to 

compliance levels and flow was diverted back through the plant processes. August had seen dry spells 

with well above average temperatures causing fluctuations in the pH. MECP was notified on both 

occasions.  

 

Effluent Design Objectives Non-Conformance: 

July – monthly average for Total Phosphorous was 0.58 mg/L –Design Objective of (0.37 mg/L) was 

not met due to the very hot and dry summer temperatures causing a larger amount of algae growth on 